STATE OF MAINE
Department of Environmental Protection

Paul R. LePage Patricia W. Aho
GOVERNOR COMMISSIONER

November 5, 2014

Ms. Annaleis Hafford
Olver Associates, Inc,

290 Main St., P.O. Box 679
Winterport, ME 04496

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0100391
Maine Waste Discharge License (WDL) Application #W002722-6C-K-R
Final Permit

Dear Ms. Hafford:

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was
approved by the Department of Environmental Protection, Please read this permit/license
renewal and its attached conditions carefully. You must follow the conditions in the order to
satisfy the requirements of law. Any discharge not receiving adequate treatment is in violation
[...]
S¥H SNOTIVD CHIENDN AIBNON HHENNAN HIENON “JEENON, ~JIFNNN HXYIW | TVIOL 40 "ON
NOILVAOQ MONTIFAD qLIvd LNIAT
LNZAT INIAT NOLLYIOT NOLLVOOT NOLLVOOT ‘NOLLYOOT NOLLY 0T ‘NOLLYDOT LEVIS 0So
{IRALALLDY MO0 ¥0 (AVJ ¥3d SNOTIVD) VIV MOTI Yivd dIDTd
HIVd SHHONS NOLLY.LIEDTdd TY.IOL ATIVIA
A" JINDIS AVYAA ONLLIOJEY
'ON LENEEd S3AdN / SIAdTN LOMELSIA 3O ALITVIIDINAN

SAITOA ANV ALIALLDY OSD
NOILDALOYd TVINTANOUIANT 10 INTWNLIV ITA ANIVIA




MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
MAINE WASTE DISCHARGE LICENSE

FACT SHEET
DATE: MAY 3,2013
PERMIT NUMBER: #ME0100391
WASTE DISCHARGE LICENSE: #W002722-6C-K-R
APPLICANT INFORMATION: MECHANIC FALLS SANITARY DISTRICT
P.O. BOX 5

MECHANIC FALLS, MAINE 04256

NAME, ADDRESS, AND COUNTY WHERE DISCHARGE(S) OCCUR(S):

56 LEWISTON STREET
MECHANIC FALLS, MAINE 04256
ANDROSCOGGIN COUNTY

RECEIVING WATER CLASSIFICATION: LITTLE ANDROSCOGGIN RIVER/CLASS C

COGNIZANT OFFICIAL CONTACT INFORMATION:

MR. THOMAS SCHULTZ, DIRECTOR
(207)345-3077

1. APPLICATION SUMMARY

Application: On November 8, 2012, the Department accepted as complete for processing, a renewal
application for Waste Discharge License (WDL) #W002722-5L-H-R / Maine Pollutant Discharge
Elimination System (MEPDES) permit #ME0100391, which was issued on February 13, 2008, for a five
year term. The 2/13/08 MEPDES permit authorized the District to discharge an unspecified quantity of
secondary treated municipal wastewater from a publicly owned treatment works (POTW) and untreated
wastewater from two combined sewer outfalls (CSOs) to the Little Androscoggin River, Class C, in
Mechanic Falls, Maine,

The Department issued a minor permit revision on February 6, 2012 to revise the mercury monitoring
frequency.




#ME0100391 FACT SHEET Page 2 of 24
#W002722-6C-K-R

2. PERMIT SUMMARY

a. Terms and Conditions: This permitting action is carrying forward all the terms and conditions of the

previous permitting actions except it is:

1.

10.

11.

12.

Revising the minimum monitoring frequency requirements for biochemical oxygen demand
(BOD:), total suspended solids (TSS), settleable solids, Escherichia coli bacteria, and pH
based on the results of facility testing;

Eliminating the total and inorganic arsenic limits as well as the Toxicity Reduction
Evaluation (TRE) and Schedule of Compliance associated with arsenic, due to U.S.
Environmental Protection Agency (USEPA) approval of state human health ambient water
quality criteria (AWQC) for arsenic;

Establishing two tiers of effluent limitations for toxics pollutants based on two waste load
allocations associated with the variability of discharges into the Little Androscoggin River;

Establishing a Schedule of Compliance for total phosphorus;

Establishing segment allocation-based monthly average and daily maximum mass limits and
eliminating the daily maximum concentration limit for copper;

Establishing a segment allocation-based monthly average mass limit for lead and eliminating the
monthly average concentration limit;

Eliminating the monthly average mass and concentration limits for thallium based on the results of
facility testing;

Eliminating the daily maximum chronic reporting limit of 2.3% for the water flea for both
surveillance and screening level Whole Effiuent Toxicity (WET) testing and revising the
chronic water flea monitoring frequency based on the results of facility testing;

Revising the timing of the screening and surveillance level WET testing during permit cycle;
Incorporating the interim mercury limits established by the Department for this facility pursuant
to Certain deposits and discharges prohibited, 38 M.R.S.A. § 420 and Waste discharge licenses,

38 M.R.S.A. § 413 and Interim Effluent Limitations and Controls for the Discharge of Mercury,
06-096 CMR 519 (last amended October 6, 2001);

Revising the seasonal monthly average concentration limit for E. coli bacteria based on changes
to Maine’s water quality standards for Class C waters; and

Establishing a Total phosphorus reporting requirement.

b. History: This section provides a summary of significant licensing/permitting actions and milestones
that have been completed for the permittee’s facility.




#ME(100391 FACT SHEET Page 3 of 24
#W002722-6C-K-R

2. PERMIT SUMMARY (cont’d)

July 7, 1995 - The Department issued WDL #W-002722-59-C-R to the Mechanic Falls SD for the
discharge of up to a monthly average of 0.49 MGD of sccondary treated wastewater from the publicly
owned treatment works and untreated storm water/sanitary wastewater from one combined sewer
overflow. The WDL was issued for a five year term and superseded all prior WDLs back to the
ecarliest the Department has on file, #W-002722-45-A-R, issued on March 23, 1984,

June 9, 1999 - The USEPA issued NPDES permit #ME0100391 to the Mechanic Falls SD for its
discharge to the Little Androscoggin River for five year term, superseding the NPDES permit issued
on July 30, 1992,

June 27, 2000 - Pursuant to 38 M.R.S.A. § 420 and § 413 and Inferim Effluent Limitations and
Controls for the Discharge of Mercury, 06-096 CMR 519 (last amended October 6, 2001), the
Department modified WDL #W-002722-59-C-R, establishing interim effiuent limits and monitoring
requirements for mercury.

December 8, 2000 — The Department issued WDIL, #W-002722-51.-F-R to the Mechanic Falls SD for
its discharge to the Little Androscoggin River for a five year term. Consistent with the most recent
NPDES permit, the Department revised the previous 0.49 MGD discharge flow limit in recognition
of the effects of wet weather related CSOs on the discharge, issuing the Maine WDL for an
unspecified quantity of wastewater.

Jamuary 12, 2001 — The Department received authorization from the USEPA to administer the
NPDES permitting program in Maine, excluding areas of special interest to Maine Indian

Tribes. From this point forward, the program has been referred to as the Maine Pollutant Discharge
Elimination System (MEPDES) program, and MEPDES permit #ME0101443 has been utilized for
this facility. On March 26, 2011, the USEPA authorized the Department to administer the MEPDES
program in Indian territories of the Penobscot Nation and Passamaquoddy Tribe.

October 3, 2002 — The Mechanic Falls SD submitted a letter to the Department authorizing the
USEPA to retire the 6/9/99 NPDES permit (#ME0100391) upon issuance of its pending MEPDES

permit.

October 22, 2002 — The Department issued WDIL, #W-002722-51.-G-M / MEPDES Permit
#MEO0100391 to the Mechanic Falls SD for the discharge of an unspecified quantity of secondary
treated sanitary wastewater from a municipal treatment facility and untreated storm water and
sanitary wastewaters from one CSO to the Little Androscoggin River. The Permit/WDL incorporated
the terms and conditions of the MEPDES permit program and was issued for a five-year term.

April 10, 2006 — The Department issued a Modification of WDL #W-002722-5L-G-M / MEPDES
Permit #ME0100391 to revise toxicity testing requirements for the Mechanic Falls SD facility
pursuant to Department rule 06-096 CMR, Chapter 530, Surface Water Toxics Control Program, and
Department rule 06-096 CMR Chapter 584, Surface Water Quality Criteria for Toxic Pollutants.

February 12, 2008 — The Department issued WDL #W002722-5L-H-R / MEPDES permit
#ME0100391 to the Mechanic Falls SD for a five-year term.




#ME0100391 FACT SHEET Page 4 of 24
#W002722-6C-K-R

2. PERMIT SUMMARY (cont’d)

November 5, 2008 — The Department approved the Updated Sewer System Master Plan for CSO
Abatement dated May, 2008 and revised September 17, 2008 which was prepared by Olver
Associates, Inc. and contained a [ist of abatement projects dating out through 2021.

November 7, 2012 — The permittee submitted a timely and complete General Application to the
Department for renewal of the February 12, 2008 MEPDES permit. The application was accepted for
processing on November 8, 2012, and was assigned WDL #W002722-6C-K-R / MEPDES
#ME0100391.

¢. Source Description: The Mechanic Falls SD provides municipal wastewater collection and treatment
services to approximately 820 residential and commetcial sewer users in the downtown and
immediately outlying areas of the community. Approximately eight miles of sanitary sewer lines
collect wastewater from the sewer users and conveys it to the Mechanic Falls Treatment Facility off
Lewiston Street. At the treatment plant, poltutants are removed and the influent wastewater is
clarified and disinfected prior to its discharge to the Little Androscoggin River,

The wastewater treatment plant has a sustained design capacity of 0.49 MGD average daily flow and
a peak hourly flow of 1.0 MGD. For brief periods, the plant is designed to accept peak hourly flows
of up to 1.5 MGD. The plant also has a design capacity to treat up to 500 Ibs./day of organic
pollutant loading, Flow and organic loadings above these design levels reduce the plant’s treatment
effectiveness. A map showing the location of the treatment facility is included as Fact Sheet

Attachment A.

d.  Wastewater Treatment: The permitlee provided the following description as a part of their
application packet: The flow is delivered from the main pump station into the plant headworks. The
flow enters the treatment plant headworks which consists of a grit chamber, comminutor and a screw
grit removal system. From the headworks, the influent flows by gravity into the plant’s oxidation
ditch. Mechanic Falls operates an oxidation ditch with a volume of 0.367 MGD.

Following the oxidation ditch, the wastewater flows to the two final clarifiers. These clarifiers have a
surface area of 615 ft* each. Settled sludge from both of these clarifiers is either returned to the
process as return activated sludge or pumped to the sludge holding tank and aerated sludge storage
tank. From the aerated sludge storage tank, the sludge is transferred to the sludge holding tank for
storage prior to landspreading., The sludge storage tank has a capacity of 0.31 million gallons and the
holding tank has a capacity of 7,500 gallons.

The plant operates a 12,600 gallon chlorine contact chamber where sodium hypochlorite and sodium
bisulfate are added. After dechlorination, the final effluent flows through a 21” @ outfall pipe. The
outfall discharges into the Little Androscoggin River as an at bank discharge.

The collection system consists of interceptors, gravity sewers, the inverted siphon chamber on Water
Street, and one submersible pumping station as the end of Pleasant Street. Wet weather peak flows in
the sewerage collection system periodically exceed the 1.0 MGD design capacity of the treatment
plant. When this occurs, the plant’s operations staff allows as much water as can physically enter the
plant to flow into the facility. The maximum hydraulic flow that can enter the plant is presently
about 1.5 MGD. During these storm events, peak flows begin to back up in the interceptor sewer




#ME0100391 FACT SHEET Page 5 of 24
#W002722-6C-K-R

2. PERMIT SUMMARY (cont’d)

system and surcharge the sewer’s manholes. These hydraulic overloading conditions are associated
with wet weather precipitation events and are the result of excess stormwater entering the sewer
system. Because peak flows in the sewer system under surcharged conditions can create
instantancous flow peaks, excess flows must continue to be bypassed. The relief point, referred to as
a combined sewer overflow (CSO), discharges raw sewerage to the Little Androscoggin River during
peak wet weather events., Currently, the Mechanic Falls SD discharges through two CSOs. Each of
these CSOs discharges to the Little Androscoggin River.

CSO 001 (off Lewiston Street near the Judson Street intersection) has been permanently eliminated.
CSO 002 (inlet siphon box) has been historically active and is located off Water Street. CSO 003 had
been previously discontinued but reactivated in 2007 due to the extreme high flows in the interceptor.
This CSO is located off Lewiston Street near the intersection of Park Street. A process flow diagram
submitted by the permittee is included as Fact Sheet Attachment B.

3. CONDITIONS OF PERMIT

Conditions of licenses, 38 M.R.S.A. § 414-A, requires that the effluent limitations prescribed for
discharges, including, but not limited to, effluent toxicity, require application of best practicable
treatment (BPT), be consistent with the U.S. Clean Water Act, and ensure that the receiving waters attain
the State water quality standards as described in Maine's Surface Water Classification System. In
addition, 38 M.R.S.A. § 420 and 06-096 CMR 530 require the regulation of toxic substances not to
exceed levels set forth in Surface Water Quality Criteria for Toxic Pollutants, 06-096 CMR 584 (last
amended July 29, 2012), and that ensure safe levels for the discharge of toxic pollutants such that
existing and designated uses of surface waters are maintained and protected.

4. RECEIVING WATER QUALITY STANDARDS

Classification of major river basins, 38 M.R.S.A. § 467(1)(B)(1)(b) classifics the “Little Androscoggin
River, main stem, from the Maine Central Railroad bridge in South Paris to its confluence with the
Androscoggin River” which includes the river at the point of discharge, as Class C waters. Standards for
classification of fresh surface waters, 38 M.R.S.A. § 465(3) describes the standards for Class C.

5. RECEIVING WATER QUALITY CONDITIONS

The State of Maine 2010 Integrated Water Quality Monitoring and Assessment Report (Report), prepared
by the Department pursuant to Sections 303(d) and 305(b) of the Federal Water Pollution Control Act,
lists the receiving water at Mechanic Falls as “Category 2: Rivers and Streams Attaining Some
Designated Uses - Insufficient Information for Other Uses.” The listing identifies a 24.49-mile segment
of Class C water, but lists no further comments, The Report also lists the receiving water in Mechanic
Falls as “Category 4-A: Rivers and Streams with Impaired Use Other Than Mercury, TMDL
Completed.” The report states that the waters are CSO affected and due to E. coli there are recreational
use impairments. On September 28, 2009, the USEPA approved the Department’s Maine Statewide
Bacteria TMDL (Total Maximum Daily Loads), dated August 2009, for fresh, marine and estuarine
waters impaired by bacteria.




#ME0100391
#W002722-6C-K-R

FACT SHEET Page 6 of 24

5. RECEIVING WATER QUALITY CONDITIONS (cont’d)

The Report lists all of Maine’s fresh waters as, “Category 4-A: Waters Impaired by Atmospheric
Deposition of Mercury.” Impairment in this context refers to a statewide fish consumption advisory due
to elevated levels of mercury in some fish tissues. The Report states, “All freshwaters are listed in
Category 4A (TMDL Completed) due to USEPA approval of a Regional Mercury TMDL. Maine has a
fish consumption advisory for fish taken from all freshwaters due to mercury. Many waters and many fish
from any given water, do not exceed the action level for mercury, However, because it is impossible for
someone consuming a fish to know whether the mercury level exceeds the action level, the Maine
Department of Human Services decided to establish a statewide advisory for all freshwater fish that
recommends limits on consumption. Maine has already instituted statewide programs for removal and
reduction of mercury sources.” Pursuant to 38 M.R.S.A. § 420(1-B)(B), “a facility is not in violation of
the ambient criteria for mercury if the facility is in compliance with an interim discharge limit
established by the Department pursuant to section 413 subsection 11.” The Department has established
interim monthly average and daily maximum mercury concentration limits and reporting requirements
for this facility pursuant to 06-096 CMR 519.

6. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

a. Flow: The previous permitting action established, and this permitting action is carrying forward, a
monthly average and daily maximum reporting requirement based on Department best professional